
RT/PT-110 / 110 FORESTRY DRIVE TABLE ASSEMBLY, RT Chapter 5

REF.

NO.

PART

NUMBER
QTY. DESCRIRTION

REF.

NO.

PART

NUMBER
QTY. DESCRIRTION

1

1           2035-120         1     SPROCKET                       

2           2035-197       12     CAPSCREW,SOC HD,M16X2.0,45MM            

3           0700-287       12     WASHER,16mmX30mmX5mm                    

4           0700-124       12     NUT,TOPLOCK,1/2-13UNC,ZN,GD8            

5           2035-597       12     WASHER WROUGHT                          

6           2035-267       36     TOOTH,DRIVE,SPROCKET,4.063"             

7           2035-268       36     TOOTH,DRIVE,SPROCKET,3.938"             

8           2035-889         1     SPROCKET                

9           2035-296         1     RING,SPROCKET,INNER                     

10         2035-120         1     RING,SPROCKET,BONFIG                    

11         2035-654       12     BOLT CARRIAGE 1/2-13 UNC x 14.625" GR8  

12         0090-026         1     CAPSCREW HH 5/8-11 x 3.75               

13         8102-406         2     CAPSCREW,HH,1/2-13UNCx1.75,GD8          

14         2035-597         2     WASHER WROUGHT                          

15         2035-062         1     CAP,AXLE                                

16         2035-955         1     TABLE MACHINED MCRT LH                  

17         0700-287       10     WASHER,16mmX30mmX5mm                    

18         0090-523       10     CAPSCREW, HH M16-2 x 220mm, 10.9        

19         0304-408         1     CAPSCREW,HH,3/4-10UNC3.75,GD8,          

20         8040-786         1     NUT,HEX,NYLOCK,3/4-10 UNC,ZN            

21         2035-142         1     TURNBUCKLE,LIGHT                        

22         2035-471         1     CAPSCREW SOC HD 3/8-16 x 1              

23         2035-308         1     PIN,TENSIONER,THREADED

24         2035-960         1      MOTOR HYDRAULIC MCR6T 9X6

25         2035-890         1     ASSY SPROCKET MCRT

26         2035-448         1     CLEVIS END TENSIONER MACHINED

27         0304-077         1     NUT,HEX,JAM,1 1/4 - 7,RH

28         2035-382         1     WLMT TENSIONER CENTER HEX

29         2035-310         1     WLMT,TENSIONER END,W/HO

Page 5-4A

Service Parts

PART       QTY    DESCRIRTION

2035-974      1       DRIVE MOTOR SEAL KIT

2035-976      1       SPEED SENSOR 

2076-586      1       SPEED SENSOR HARNESS

RT Serial #: valid from - 00667

PT Serial #: valid from - 00646


